Test Report No.: FCCSZ2025-0044-RF3-A9

CVC Testing Technology (Shenzhen) Co., Ltd.

Page 16 of 35

Appendix D: Band Edge

Test Result
Band Bandwidth Modulation Channel RB Configuration Result(dBm) Verdict
Band41 SMHz QPSK 39675 1IRB#0 -19.54 PASS
Band41 SMHz QPSK 39675 1RB#24 -41.54 PASS
Band41 SMHz QPSK 39675 25RB#0 -21.58 PASS
Band41 SMHz QPSK 41565 1RB#0 -41.97 PASS
Band41 SMHz QPSK 41565 1RB#24 -15.94 PASS
Band41 SMHz QPSK 41565 25RB#0 -35.52 PASS
Band41 10MHz QPSK 39700 1RB#0 -22.22 PASS
Band41 10MHz QPSK 39700 1RB#49 -32.77 PASS
Band41 10MHz QPSK 39700 S0RB#0 -29.22 PASS
Band41 10MHz QPSK 41540 1IRB#0 -44.17 PASS
Band41 10MHz QPSK 41540 1RB#49 -18.94 PASS
Band41 10MHz QPSK 41540 S0RB#0 -38.66 PASS
Band41 15MHz QPSK 39725 IRB#0 -22.25 PASS
Band41 15MHz QPSK 39725 1RB#74 -42.37 PASS
Band41 15MHz QPSK 39725 75RB#0 -34.48 PASS
Band41 15MHz QPSK 41515 1RB#0 -44.31 PASS
Band41 15MHz QPSK 41515 1RB#74 -18.24 PASS
Band41 15MHz QPSK 41515 75RB#0 -38.45 PASS
Band41 20MHz QPSK 39750 1RB#0 -24.82 PASS
Band41 20MHz QPSK 39750 1RB#99 -44.34 PASS
Band41 20MHz QPSK 39750 100RB#0 -34.61 PASS
Band41 20MHz QPSK 41490 1IRB#0 -44.27 PASS
Band41 20MHz QPSK 41490 1RB#99 -20.90 PASS
Band41 20MHz QPSK 41490 100RB#0 -40.69 PASS
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Test Graphs

Band41-5MHz-QPSK-39675-1RB#0-PASS

Band41-5MHz-QPSK-39675-25RB#0-PASS

Band41-5MHz-QPSK-41565-1RB#24-PASS

Band41-5MHz-QPSK-39675-1RB#24-PASS

Band41-5MHz-QPSK-41565-1RB#0-PASS

Band41-5MHz-QPSK-41565-25RB#0-PASS
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Band41-10MHz-QPSK-39700-1RB#0-PASS Band41-10MHz-QPSK-39700-1RB#49-PASS
Band41-10MHz-QPSK-39700-50RB#0-PASS Band41-10MHz-QPSK-41540-1RB#0-PASS

Band41-10MHz-QPSK-41540-1RB#49-PASS Band41-10MHz-QPSK-41540-50RB#0-PASS
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Band41-15MHz-QPSK-39725-1RB#0-PASS Band41-15MHz-QPSK-39725-1RB#74-PASS
Band41-15MHz-QPSK-39725-75RB#0-PASS Band41-15MHz-QPSK-41515-1RB#0-PASS

Band41-15MHz-QPSK-41515-1RB#74-PASS Band41-15MHz-QPSK-41515-75RB#0-PASS
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Band41-20MHz-QPSK-39750-1RB#0-PASS Band41-20MHz-QPSK-39750-1RB#99-PASS
Band41-20MHz-QPSK-39750-100RB#0-PASS Band41-20MHz-QPSK-41490-1RB#0-PASS

Band41-20MHz-QPSK-41490-1RB#99-PASS Band41-20MHz-QPSK-41490-100RB#0-PASS
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Appendix E: Conducted Spurious Emission

Test Result
Band Bandwidth Modulation Channel KB Frequency Result Verdict
Configuration Range (dBm)
Band41 5MHz QPSK 39675 IRB#0 30~1000 -59.32 PASS
Band41 5MHz QPSK 39675 IRB#0 1000~3000 -44.44 PASS
Band41 5MHz QPSK 39675 IRB#0 3000~18000 -37.14 PASS
Band41 5MHz QPSK 39675 IRB#0 18000~27000 -36.28 PASS
Band41 5MHz QPSK 40620 IRB#0 30~1000 -60.38 PASS
Band41 5MHz QPSK 40620 IRB#0 1000~3000 -50.62 PASS
Band41 5MHz QPSK 40620 IRB#0 3000~18000 -37.08 PASS
Band41 5MHz QPSK 40620 IRB#0 18000~27000 -36.04 PASS
Band41 5MHz QPSK 41565 IRB#0 30~1000 -60.45 PASS
Band41 5MHz QPSK 41565 IRB#0 1000~3000 -49.70 PASS
Band41 5MHz QPSK 41565 IRB#0 3000~18000 -37.28 PASS
Band41 5MHz QPSK 41565 IRB#0 18000~27000 -36.11 PASS
Band41 10MHz QPSK 39700 IRB#0 30~1000 -59.20 PASS
Band41 10MHz QPSK 39700 IRB#0 1000~3000 -40.94 PASS
Band41 10MHz QPSK 39700 IRB#0 3000~18000 -36.06 PASS
Band41 10MHz QPSK 39700 IRB#0 18000~27000 -36.16 PASS
Band41 10MHz QPSK 40620 IRB#0 30~1000 -60.81 PASS
Band41 10MHz QPSK 40620 IRB#0 1000~3000 -50.56 PASS
Band41 10MHz QPSK 40620 IRB#0 3000~18000 -37.41 PASS
Band41 10MHz QPSK 40620 IRB#0 18000~27000 -36.06 PASS
Band41 10MHz QPSK 41540 IRB#0 30~1000 -60.07 PASS
Band41 10MHz QPSK 41540 IRB#0 1000~3000 -50.93 PASS
Band41 10MHz QPSK 41540 IRB#0 3000~18000 -37.27 PASS
Band41 10MHz QPSK 41540 IRB#0 18000~27000 -35.96 PASS
Band41 15MHz QPSK 39725 IRB#0 30~1000 -60.09 PASS
Band41 15MHz QPSK 39725 IRB#0 1000~3000 -39.80 PASS
Band41 15MHz QPSK 39725 IRB#0 3000~18000 -37.05 PASS
Band41 15MHz QPSK 39725 IRB#0 18000~27000 -36.13 PASS
Band41 15MHz QPSK 40620 IRB#0 30~1000 -60.50 PASS
Band41 15MHz QPSK 40620 IRB#0 1000~3000 -50.11 PASS
Band41 15MHz QPSK 40620 IRB#0 3000~18000 -36.98 PASS
Band41 15MHz QPSK 40620 IRB#0 18000~27000 -36.02 PASS
Band41 15MHz QPSK 41515 IRB#0 30~1000 -61.26 PASS
Band41 15MHz QPSK 41515 IRB#0 1000~3000 -45.56 PASS
Band41 15MHz QPSK 41515 IRB#0 3000~18000 -37.71 PASS
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Band41 15MHz QPSK 41515 1RB#0 18000~27000 -36.42 PASS
Band41 20MHz QPSK 39750 1RB#0 30~1000 -60.47 PASS
Band41 20MHz QPSK 39750 1RB#0 1000~3000 -44.33 PASS
Band41 20MHz QPSK 39750 1RB#0 3000~18000 -36.37 PASS
Band41 20MHz QPSK 39750 1RB#0 18000~27000 -36.08 PASS
Band41 20MHz QPSK 40620 1RB#0 30~1000 -59.45 PASS
Band41 20MHz QPSK 40620 1RB#0 1000~3000 -50.62 PASS
Band41 20MHz QPSK 40620 1RB#0 3000~18000 -37.22 PASS
Band41 20MHz QPSK 40620 1RB#0 18000~27000 -36.18 PASS
Band41 20MHz QPSK 41490 1RB#0 30~1000 -60.27 PASS
Band41 20MHz QPSK 41490 1RB#0 1000~3000 -50.63 PASS
Band41 20MHz QPSK 41490 1RB#0 3000~18000 -37.51 PASS
Band41 20MHz QPSK 41490 1RB#0 18000~27000 -36.21 PASS
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Test Graphs

Band41-5MHz-QPSK-39675-1RB#0-30~1000-PASS

Band41-5MHz-QPSK-39675-1RB#0-3000~18000-PASS

Band41-5MHz-QPSK-40620-1RB#0-30~1000-PASS
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Band41-5MHz-QPSK-40620-1RB#0-3000~18000-PASS

Band41-5MHz-QPSK-41565-1RB#0-30~1000-PASS

Band41-5MHz-QPSK-41565-1RB#0-3000~18000-PASS
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Band41-10MHz-QPSK-40620-1RB#0-3000~18000-PASS Band41-10MHz-QPSK-40620-1RB#0-18000~27000-PASS
Band41-10MHz-QPSK-41540-1RB#0-30~1000-PASS Band41-10MHz-QPSK-41540-1RB#0-1000~3000-PASS

Band41-10MHz-QPSK-41540-1RB#0-3000~18000-PASS Band41-10MHz-QPSK-41540-1RB#0-18000~27000-PASS
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Band41-15MHz-QPSK-39725-1RB#0-30~1000-PASS Band41-15MHz-QPSK-39725-1RB#0-1000~3000-PASS
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Band41-15MHz-QPSK-40620-1RB#0-30~1000-PASS Band41-15MHz-QPSK-40620-1RB#0-1000~3000-PASS
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Band41-15MHz-QPSK-40620-1RB#0-3000~18000-PASS Band41-15MHz-QPSK-40620-1RB#0-18000~27000-PASS
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Band41-15MHz-QPSK-41515-1RB#0-3000~18000-PASS Band41-15MHz-QPSK-41515-1RB#0-18000~27000-PASS
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Band41-20MHz-QPSK-39750-1RB#0-30~1000-PASS Band41-20MHz-QPSK-39750-1RB#0-1000~3000-PASS

Band41-20MHz-QPSK-39750-1RB#0-3000~18000-PASS Band41-20MHz-QPSK-39750-1RB#0-18000~27000-PASS
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Band41-20MHz-QPSK-40620-1RB#0-3000~18000-PASS

Band41-20MHz-QPSK-41490-1RB#0-30~1000-PASS

Band41-20MHz-QPSK-41490-1RB#0-3000~18000-PASS
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Band41-20MHz-QPSK-41490-1RB#0-18000~27000-PASS
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Appendix F: Frequency Stability

Test Result
Voltage
Band Bandwidt | Modulatio Ch | RB Voltage Tetnl:?er Deviation Deviation Limit Verdict

an h n anne Configure [Vdc] ?OC; (Hz) (ppm) (ppm) eraie
Band41 SMHz QPSK 39675 25RB#0 VN NT 9.56 0.003826 +2.5 PASS
Band41 SMHz QPSK 39675 25RB#0 VL NT 10.59 0.004239 +2.5 PASS
Band41 SMHz QPSK 39675 25RB#0 VH NT 7.58 0.003034 +2.5 PASS
Band41 SMHz QPSK 40620 25RB#0 VN NT 4.28 0.001651 +2.5 PASS
Band41 SMHz QPSK 40620 25RB#0 VL NT 8.45 0.003259 +2.5 PASS
Band41 SMHz QPSK 40620 25RB#0 VH NT 10.54 0.004065 +2.5 PASS
Band41 SMHz QPSK 41565 25RB#0 VN NT 5.19 0.001931 +2.5 PASS
Band41 SMHz QPSK 41565 25RB#0 VL NT 9.14 0.003401 +2.5 PASS
Band41 SMHz QPSK 41565 25RB#0 VH NT 10.71 0.003985 +2.5 PASS
Band41 10MHz QPSK 39700 S0RB#0 VN NT 15.61 0.006242 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 VL NT 8.38 0.003351 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 VH NT 9.61 0.003842 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 VN NT 4.12 0.001589 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 VL NT 8.48 0.003270 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 VH NT 7.11 0.002742 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 VN NT 5.81 0.002164 +2.5 PASS
Band41 10MHz QPSK 41540 50RB#0 VL NT 12.37 0.004607 +2.5 PASS
Band41 10MHz QPSK 41540 50RB#0 VH NT 9.68 0.003605 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 VN NT 11.20 0.004474 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 VL NT 5.45 0.002177 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 VH NT 10.51 0.004198 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 VN NT 3.82 0.001473 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 VL NT 4233 0.016325 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 VH NT 9.06 0.003494 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 VN NT 6.68 0.002490 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 VL NT 10.23 0.003814 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 VH NT 11.16 0.004160 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 VN NT 8.54 0.003408 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 VL NT 9.30 0.003711 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 VH NT 10.36 0.004134 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 VN NT 5.45 0.002102 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 VL NT 9.40 0.003625 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 VH NT 7.00 0.002700 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 VN NT 8.25 0.003078 +2.5 PASS
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Temperature

Band Bandwidt | Modulatio Ch | RB Voltage Tegﬁ)er Deviation Deviation Limit Verdict
an h n anne Configure [Vdc] ?oc)e (Hz) (ppm) (ppm) craie
Band41 5MHz QPSK 39675 25RB#0 NV -30 8.14 0.003258 +2.5 PASS
Band41 5MHz QPSK 39675 25RB#0 NV -20 8.31 0.003326 +2.5 PASS
Band41 5MHz QPSK 39675 25RB#0 NV -10 10.37 0.004150 +2.5 PASS
Band41 5MHz QPSK 39675 25RB#0 NV 0 10.67 0.004271 +2.5 PASS
Band41 5MHz QPSK 39675 25RB#0 NV 10 7.81 0.003126 +2.5 PASS
Band41 5MHz QPSK 39675 25RB#0 NV 20 8.68 0.003474 +2.5 PASS
Band41 5MHz QPSK 39675 25RB#0 NV 30 11.40 0.004563 +2.5 PASS
Band41 5MHz QPSK 39675 25RB#0 NV 40 11.83 0.004735 +2.5 PASS
Band41 SMHz QPSK 39675 25RB#0 NV 50 9.90 0.003962 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV -30 7.30 0.002815 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV -20 11.19 0.004315 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV -10 11.13 0.004292 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV 0 10.21 0.003938 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV 10 10.44 0.004026 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV 20 12.06 0.004651 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV 30 11.19 0.004315 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV 40 10.93 0.004215 +2.5 PASS
Band41 5MHz QPSK 40620 25RB#0 NV 50 9.06 0.003494 +2.5 PASS
Band41 5MHz QPSK 41565 25RB#0 NV -30 10.33 0.003844 +2.5 PASS
Band41 5MHz QPSK 41565 25RB#0 NV -20 10.53 0.003918 +2.5 PASS
Band41 SMHz QPSK 41565 25RB#0 NV -10 7.91 0.002943 +2.5 PASS
Band41 SMHz QPSK 41565 25RB#0 NV 0 11.74 0.004368 +2.5 PASS
Band41 5MHz QPSK 41565 25RB#0 NV 10 9.00 0.003349 +2.5 PASS
Band41 5MHz QPSK 41565 25RB#0 NV 20 10.24 0.003810 +2.5 PASS
Band41 5MHz QPSK 41565 25RB#0 NV 30 9.33 0.003472 +2.5 PASS
Band41 SMHz QPSK 41565 25RB#0 NV 40 10.77 0.004007 +2.5 PASS
Band41 5MHz QPSK 41565 25RB#0 NV 50 9.43 0.003509 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV -30 9.81 0.003922 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV -20 9.67 0.003866 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV -10 10.84 0.004334 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV 0 8.31 0.003323 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV 10 10.83 0.004330 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV 20 9.31 0.003723 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV 30 9.63 0.003850 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV 40 9.13 0.003651 +2.5 PASS
Band41 10MHz QPSK 39700 50RB#0 NV 50 9.64 0.003854 +2.5 PASS
Band41 10MHz QPSK 40620 50RB#0 NV -30 8.53 0.003290 +2.5 PASS
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Band41 10MHz QPSK 40620 S0RB#0 NV -20 9.87 0.003806 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 NV -10 9.47 0.003652 +2.5 PASS
Band41 10MHz QPSK 40620 SO0RB#0 NV 0 6.55 0.002526 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 NV 10 8.48 0.003270 +2.5 PASS
Band41 10MHz QPSK 40620 SO0RB#0 NV 20 9.63 0.003714 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 NV 30 11.37 0.004385 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 NV 40 12.04 0.004643 +2.5 PASS
Band41 10MHz QPSK 40620 S0RB#0 NV 50 9.16 0.003533 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV -30 10.76 0.004007 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV -20 12.47 0.004644 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV -10 10.87 0.004048 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV 0 8.97 0.003341 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV 10 10.21 0.003803 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV 20 9.50 0.003538 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV 30 13.33 0.004965 +2.5 PASS
Band41 10MHz QPSK 41540 S0RB#0 NV 40 12.33 0.004592 +2.5 PASS
Band41 10MHz QPSK 41540 SO0RB#0 NV 50 10.37 0.003862 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV -30 7.58 0.003028 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV -20 7.67 0.003064 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV -10 8.43 0.003367 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV 0 7.67 0.003064 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV 10 7.75 0.003096 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV 20 9.37 0.003743 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV 30 7.68 0.003068 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV 40 6.81 0.002720 +2.5 PASS
Band41 15MHz QPSK 39725 75RB#0 NV 50 6.05 0.002417 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV -30 9.34 0.003602 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV -20 7.34 0.002831 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV -10 6.57 0.002534 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV 0 7.40 0.002854 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV 10 8.44 0.003255 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV 20 8.15 0.003143 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV 30 9.53 0.003675 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV 40 10.11 0.003899 +2.5 PASS
Band41 15MHz QPSK 40620 75RB#0 NV 50 7.07 0.002727 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV -30 10.03 0.003739 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV -20 11.99 0.004470 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV -10 12.86 0.004794 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV 0 11.32 0.004220 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV 10 7.41 0.002762 +2.5 PASS
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Band41 15MHz QPSK 41515 75RB#0 NV 20 9.07 0.003381 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV 30 9.20 0.003430 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV 40 12.80 0.004772 +2.5 PASS
Band41 15MHz QPSK 41515 75RB#0 NV 50 10.27 0.003829 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV -30 9.57 0.003819 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV -20 9.43 0.003763 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV -10 8.08 0.003224 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV 0 8.87 0.003540 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV 10 7.47 0.002981 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV 20 7.64 0.003049 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV 30 8.75 0.003492 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV 40 7.37 0.002941 +2.5 PASS
Band41 20MHz QPSK 39750 100RB#0 NV 50 8.40 0.003352 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV -30 8.47 0.003266 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV -20 9.13 0.003521 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV -10 10.27 0.003961 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV 0 9.34 0.003602 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV 10 7.24 0.002792 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV 20 8.53 0.003290 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV 30 12.33 0.004755 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV 40 10.11 0.003899 +2.5 PASS
Band41 20MHz QPSK 40620 100RB#0 NV 50 7.28 0.002808 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV -30 12.56 0.004687 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV -20 8.73 0.003257 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV -10 10.14 0.003784 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV 0 9.40 0.003507 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV 10 10.46 0.003903 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV 20 17.75 0.006623 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV 30 7.37 0.002750 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV 40 11.34 0.004231 +2.5 PASS
Band41 20MHz QPSK 41490 100RB#0 NV 50 7.80 0.002910 +2.5 PASS
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